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CUSTOMER NAME: POLYNEXX INDUSTRIES (YANCHENG) CO.,LTD
ADDRESS: NO. 3 CHUN PU ROAD, AUTO ACCESORIES INDUSTRIAL PARK,XIN

GOU TOWN, FUNING COUNTY, YANCHENG CITY, JIANGSU
PROVINCE, P.R CHINA

Sample Name . Futura Public

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt . 2025-03-31
Testing Period : 2025-03-31 ~ 2025-04-07
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co.,Ltd. Xiamen Branch.

Y. A%

\

Bryan Hong
Authorized signatory
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Summary of Results:

No.

Test ltem Test Method Result

1

Staining and Resistance to Chemicals ISO 26987:2008 See result

Original Sample Photo:

ot ‘.‘zr;um.
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Test Item: Staining and Resistance to Chemicals
Sample Description: Flooring, See photo
Test Method: ISO 26987:2008
Test Condition:
Specimen: 300mmx229mm, 1pc, cut from original sample
Precondition: at (231£2)°C, (50+5)%RH for 24h.
Procedure: The main duration of contact shall be 2h. If a stain appears on the test piece after 2h,

a new test shall be conducted for a period of 30 min. After removing the contaminant, evaluate the

index.
Test Result:
Contact Result Contact Result
No. Stain agent ] ]
time (Index) time (Index)
1 75% alcohol disinfectant 2h 0 - -
2 84 disinfectant 2h 0 - -
3 Hydrogen peroxide 30% solution 2h 0 - -

Quaternary ammonium salt
4 2h 0 - -
disinfectant

5 Miracle toilet cleaner 2h 0 - -
6 Blue moon hand sanitizer 2h 0 - -
7 Urine 2h 0 - -
8 Blood 2h 0 - -
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Note: According to ISO 26987:2008 table 1, index is interpreted and presented as follows:

Index

Effect of test after cleaning/abrasion

0

Not affected

1

Slight

Moderate

Severe

L R, ulql &
Inspemn&'fmng Semces

********End Of report********
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